Model W1876 (For Machines Mfd. Since 7/20)

2,
//\\ \,//G’ %
17 20/2/1/ @‘ RN ¢
A
o 323-2]
323 3233 3231

|
L - - - - = = = = 4

-46-




Model W1876 (For Machines Mfd. Since 7/20)

Main Parts List

REF _PART # DESCRIPTION REF _ PART # DESCRIPTION

3 X1876003  [OUTFEED TABLE SUPPORT 50 X1876050 [POWER CORD CLAMP

4 X1876004  |SET SCREW M6-1X 8 51 X1876051  |INFEED TABLE SUPPORT

5 X1876005  |DUST CHUTE COVER 62 X1876062  |RIGHT BASE PANEL

6 X1876006 [BUTTON HD CAP SCR Mé6-1 X 12 64 X1876064 |HEX NUT M8-1.25

7 X1876007 | TAP SCREW 1/4 X 5/8 70 X1876070  |PUSH BLOCK

9 X1876009  [FOAM SEAL 71 X1876071  |[HEX WRENCH 2.5MM

10 |X1876010 |DUST CHUTE 72 X1876072  [HEX WRENCH 4MM

12 |X1876012 |FRONT BASE PANEL 73 X1876073  |EXT TOOTH WASHER 5MM

13 |X1876013 |DUST PORT 2-1/2" 74 X1876074 [HEX NUT M5-.8

14 |X1876014 |FRONT BEARING RETAINER ASSEMBLY 75 X1876075 [LOCK NUT M5-.8
14-11X1876014-1 |FRONT BEARING RETAINER 101 |X1876101 |CUTTERHEAD GUARD

14-2 1X1876014-2 |BALL BEARING 620177 125 |X1876125 |FENCE

17 |X1876017 |EXT RETAINING RING 12MM 128 |X1876128 |TILT BRACKET

20 |X1876020 [SCALE POINTER 129 |X1876129 | T-SLOT NUT 7, Mé6-1

21 |X1876021  [SCALE GEAR 130 [X1876130 |SQUARE NUT M8-1.25

22 |X1876022  [SCALE PLATE 131 |X1876131 |SET SCREW M5-.8 X 8

23  |X1876023 [KNOB BOLT M8-1.25 X 18, 12-LOBE, D49 132 |X1876132 |TILT SUPPORT BRACKET

24 |X1876024 [FENDER WASHER 8MM 133 [X1876133  |ADJ HANDLE M8-1.25 X 30, 50L
25 |X1876025 [FOOT PAD 135  [X1876135 |ADJ HANDLE M8-1.25 X 40, 50L
26 |X1876026 [EXT RETAINING RING 16MM 136 |X1876136  |FENCE SLIDE BRACKET

27 |X1876027 [PHLP HD SCR M5-.8 X 8 137 |X1876137 |FENCE SUPPORT BRACKET

28 |X1876028 [BUTTON HD CAP SCR M5-.8 X 25 138 |X1876138 |FLAT WASHER 6MM

29 |X1876029 [PADDLE SWITCH BOX 139 |X1876139 |BUTTON HD CAP SCR Mé-1 X 16
34 |X1876034 |REAR BASE PANEL 160 |X1876160 |CUTTERHEAD ASSEMBLY

35 [X1876035 [ROUND PLUG 35MM 160-1 |X1876160-1 |SPIRAL CUTTERHEAD 6"

36 |X1876036 |REAR BEARING RETAINER ASSEMBLY 160-2 |X1876160-2 |CARBIDE INSERT 14 X 14X 2
36-1]X1876036-1 |REAR BEARING RETAINER 160-3 |X1876160-3 |FLAT HD TORX SCR M5-.8 X 16
36-21X1876036-2 |BALL BEARING 6201ZZ 166 |X1876166 | T-HANDLE TORX DRIVER T-25
39 |X1876039 |CUTTERHEAD PULLEY 167 |X1876167 |POWER CORD 18G 3W 72" 5-15P
40 [X1876040 |POLY-V BELT 125J5 300 |X1876300 [MOTOR 1-1/2HP 120V 1-PH

41 [X1876041 [BELT COVER 300-1|1X1876300-1 | CARBON BRUSH

43 [X1876043 | TABLE ASSEMBLY 300-2 | X1876300-2 [BRUSH HOLDER
43-1[X1876043-1 |TABLE 300-3 | X1876300-3 [BRUSH COVER

43-2 [X1876043-2 |SET SCREW M12-1.25 X 15 HOLE-PT, SLOTTED 323  |X1876323 [PADDLE SWITCH ASSEMBLY

46 [X1876046 |CAP SCREW Mé6-1 X 30 323-1 |X1876323-1 [PADDLE SWITCH KEDU HY18 20A
47 [X1876047 |FENDER WASHER 6MM 323-2 |X1876323-2 |PADDLE SWITCH COVER

48 [X1876048 [FLANGE NUT Mé6-1 323-3 1X1876323-3 |PADDLE SWITCH KEY

49 [X1876049 |STUD-DE Mé6-1 X 100, 12

-47-




Model W1876 (For Machines Mfd. Since 7/20)

Labels & Cosmetics

401

m 6" BENCHTOP JOINTER
W/SPIRAL-STYLE CUTTERHEAD

MODEL W1876

Specifications
T AP 120V P S0z

A WARNING!

1400

403

402

- 4O3A

A WARNING!

407

406 405 ||z
@S Keepn.?ﬁ',’ﬂ'.'?n‘ii”ﬂfmﬁ'in'"wi',‘i‘i’pe,,ﬁnJ
REF PART # DESCRIPTION REF _PART # DESCRIPTION
400 |X1876400 |MACHINE ID LABEL 404 |X1876404 |DISCONNECT 110V LABEL
401 |X1876401 [CUTTERHEAD EXPOSURE LABEL 405 |X1876405 [COMBO WARNING LABEL
402 |X1876402 [CUTTERHEAD GUARD LABEL 406 |X1876406 [CUTTERHEAD WARNING LABEL
403 |X1876403 |ELECTRICITY LABEL 407 | X1876407 | TOUCH-UP PAINT, SHOP FOX WHITE

AWARNING

Safety labels warn about machine hazards and how to prevent serious personal injury. The owner
of this machine MUST maintain the original location and readability of all labels on this machine.
If any label is removed or becomes unreadable, REPLACE that label before allowing machine to
be operated again. Contact us at (360) 734-3482 or www.woodstockint.com to order new labels.

-48-



